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MATERIAL CERTIFICATE
Y, ==
MAK  TOJIRO Co.,Ltd. B
MESSRS CLIENT
31T H . ik - AR .
g A December 13, 2021 e : 2.0X250X2000
VRS BWES
CERTIFICATE No. 1070225 HEAT No. - 1199015
T EE . 9107-515 W AR AE . Cold rolled, Annealed
ORDER No. ’ CONDITION " Hardness under HV350
A5 R 44 . : : WA AL .
A : VGI10 Solid Material e : 24.0kg
4 Rl it % mk »
MATERIAL CHEMICAL COMPOSITION
& c s c Cr Mo V W Co
0 ELEMENTS
T R VG10 R A 1.00 14.78 1.01 0.26 o 1.40
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*The values listed are typical results and do not represent specification values.
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We hereby certify that the material described herein has been made in accordance with the requirement of our specified standard and/or specification with satisfactory results.
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